
Western University Western University 

Scholarship@Western Scholarship@Western 

Electronic Thesis and Dissertation Repository 

4-18-2019 10:40 AM 

Effect Of Coagulant Recycling on Chemically Enhanced Primary Effect Of Coagulant Recycling on Chemically Enhanced Primary 

Treatment Performance Treatment Performance 

Tulip Chakraborty, The University of Western Ontario 

Supervisor: Ray, Madhumita B, The University of Western Ontario 

Co-Supervisor: Nakhla, George, The University of Western Ontario 

A thesis submitted in partial fulfillment of the requirements for the Doctor of Philosophy degree 

in Chemical and Biochemical Engineering 

© Tulip Chakraborty 2019 

Follow this and additional works at: https://ir.lib.uwo.ca/etd 
[...]
nitrates, nitrites and ammonia in primary treatment and hence negligible effects were 

observed. TKN, which is a combination of organic nitrogen and ammonia, decreased by 

15% with fresh ferric chloride and the removals dropped to 6% and 1% in the first and 

second cycles, respectively with recycled coagulant (Figure 4.). About 18% overall TN 

a) 

c) d) 

e) 

c) 



87 

 

was removed with fresh ferric chloride, with the removal decreasing to 9% and 4% in the 

consecutive cycles with the recovered coagulant (Figure 4.8e). 

The increased phosphorous at the end of the second cycle was precipitated as struvite, 

which can act as a slow release fertilizer for plants [Nelson. 2001]. Struvite formation was 

achieved by the addition of magnesium chloride and ammonium hydroxide to the already 

existing phosphate in the solution in a 1:1:1 molar ratio. The heavy metal concentrations 

in the precipitated struvite were analyzed using ICP-MS (Table 4.4).  

Table 4.4: Concentration of heavy metals in struvite for land application 

Arsenic (mg/kg 

dry sludge) 

Zinc (mg/kg dry 

sludge) 

Copper (mg/kg dry 

sludge) 

Cadmium (mg/kg 

dry sludge) 

Nickel (mg/kg 

dry sludge) 

0.01±0.2 (2)
*
 0.01±0.004 (2) 0.003±0.003 (2) 0.002±0.001 (2) 0.01±0.1 (2) 

*- Number in parenthesis indicates number of samples 

EPA guidelines for sludge disposal to land specify the ceiling concentrations of arsenic, 

cadmium, copper, nickel and zinc as 75 mg/kg, 85 mg/kg, 4300 mg/kg, 420 mg/kg, and 

7300 mg/kg of dry sludge, respectively. The experimental values obtained from ICP-MS 

(Table 4.4) are much lower than the specified guidelines and thus the disposed struvite 

can be safely used for land applications. 

4.3.6 Operating cost analysis 

A cursory operational cost analysis comparing bench scale coagulant recycling and no 

recycling (CEPT process) was conducted to assess the economic benefits of recycling the 

coagulant based on the most important parameters such as sludge disposal, sludge 

dewatering, chemical for TP removal and acid consumption. The schematic for the CEPT 

process and the proposed coagulant recycling process is presented in Figure 4.9. 



88 

 

 

Figure 4.9: Schematic diagrams for a) CEPT process and b) Coagulant recycling 

process 

Figure 4.9 shows the CEPT process and the proposed coagulant recycling process. The 

coagulant is recovered from the primary sludge before passing the sludge to anaerobic 

digestion, otherwise the benefits of the process are compromised. In the case of CEPT, 

the primary sludge is sent directly to anaerobic digestion followed by dewatering and 

disposal. Accordingly, assuming that the aerobic and anaerobic biodegradability of the 

primary sludge VSS before and after acidification for coagulant recovery is the same, the 

major differences in terms of solids handing between the process schematics shown in 

Figures 4.9a and 4.9b correspond to the differences in inorganic (inert) suspended solids 

(ISS). 

The chemical cost was based on an optimized dose of 40 mg/L of FeCl3. While in the 

case of no recovery, the calculated cost for a 1MGD plant was straight-forward, in the 

case of coagulant recovery, the cost is approximately one-third (3 cycles in total) of the 

coagulant cost plus the additional cost of meeting the effluent phosphorous guidelines, 



89 

 

taking into consideration the phosphorous synthesized by the biomass and an effluent TP 

limit of 0.8 mg/L. A yield coefficient of 0.3 g biomass produced/g COD utilized was 

assumed for this [Tchobanoglous et al. 2013]. In the case of acidification of sludge, 5 mL 

concentrated H2SO4 was used for one L of sludge, and the acid cost was then calculated 

based on per m
3
 of sludge. Acidification reduces sludge volume [Xu et al. 2009] resulting 

in additional savings in the dewatering and disposal stages. The calculations for the solids 

(for dewatering and disposal) were based on the ISS in the WAS and the primary sludge. 

Based on this, the cost of disposal and dewatering using a polymer dose of 5 kg/ton dry 

solids were calculated for a 1 MGD plant at $100/ton and $2250/ton of dry solids, 

respectively.  The values obtained from all the parameters are presented in Table 4.5.  

Table 4.5: Cost analysis of recovery vs. no recovery of coagulant 

Parameters  Recycling No 

recycling 

Units 

Chemical cost: 

$540/ton* 

Optimized dose: 

40mg/L 

Primary chemical cost 27.3 81.8 $ 

P in biomass
a
 1.0 1.0 mg/L 

P in effluent 4.8 2.2 mg/L 

Discharge limit  0.8 0.8 mg/L 

P to be removed chemically
b
 3 0.4 mg/L 

FeCl3 required
c
 16 2.1 mg/L 

Cost of additional chemical
d
 32 4.3 $/d 

Total chemical cost 59.3 86.1 $/d 



90 

 

Acid cost: $115/ton* 

5mL acid/liter sludge 

Sludge produced/liter PI 5  mL 

Sludge produced/MGD 19 m3/d 

Acid required for a pH of 1.5 95 L/d 

Acid cost 19.2 0 $ 

Dewatering: 

$2250/ton* 

Polymer dose: 

5kg/ton dry solids 

Total ISS in WAS
e
 26.1 12 mg/L 

Total ISS in primary sludge
f
 23.3 34 mg/L 

Dry solids 0.12 0.17 ton/d 

Cost of polymer dosing 1.3 1.9 $/d 

Disposal: $100/ton 

dry solids** 

Cost of disposal 11.6 17.3 $/d 

Cost Total cost on a daily basis 91.5 105.3 $/d 

Total cost on a yearly basis 33395.9 38448 $/year 

Savings 5052.1   $/year 

*
-retrieved from alibaba.com, last accessed 02/27/18. 

**
- unpublished report. 

# 
- calculations a through f 

shown in SI (Appendix B). 

In terms of the chemical cost, coagulant recycling (without taking into consideration the 

excess chemical requirement for meeting discharge specifications) accounts for one third 

the cost as compared to no recycling ($27/MGD vs. $82/MGD). Furthermore, even with 



91 

 

the excess chemical requirement to meet effluent TP regulations, coagulant recycling 

reduces overall iron costs by $27/day) compared to no recycling. The dewatering and 

disposal costs in case of coagulant recycling are considerably lower than no recycling. 

Detailed calculations for the amount of solids and the associated costs are presented in SI 

and summarized in Table footnotes. In terms of disposal costs, coagulant recycling 

reduces the cost by roughly $6/day compared to no recycling ($17.3/day vs. $12/day). 

This is expected as acidification reduces sludge volume and sludge masses as mentioned 

earlier. Acid consumption which is an additional cost in case of coagulant recycling 

comes to $19/m
3
 sludge generated., Thus, recovery of coagulant helps in alleviating 

dewatering, disposal and chemical costs with estimated annual savings of up-to $5052.   

4.4 Conclusions 

Acidification of ferric chloride coagulated sludge was attempted to recover the coagulant 

used to treat PI of a wastewater treatment plant. . The recovered coagulant was tested on 

fresh batches of PI, and the effect of recovered coagulant on the treated water quality was 

determined.  Recycling the coagulant marginally increased the concentration of COD, 

TN, and TSS in treated effluent, proving the effectiveness of the recovered coagulant. 

Although phosphorous was the most affected parameter due to recycling, the increased 

concentration was amenable to precipitation as struvite at the end of second cycle of 

recycling. Trace concentrations of heavy metals in the struvite indicate possible safe 

application of it in agricultural lands. A decline in iron concentration in the recovered 

coagulant was observed with each cycle, and chemical equilibrium modelling attributed 

this decline in iron recovery to the formation of complexes like jarosite. A preliminary 

operational cost analysis of the recovery process revealed savings mostly attributable to 

dewatering, disposal, and chemicals. The analysis also indicates an annual savings in 

operating costs of a 1 MGD plant of $5,052.  

 

 

 



92 

 

4.5 References 

 

1. AJP. Smolders, LPM Lamers, ECHET Lucassen, G. Van Der Velde, JGM. Roelofs. 

Internal eutrophication: How it works and what to do about it - A review. Chem. Ecol. 

2006. 22(2), 93−111. 

2. APHA, AWWA, WPCF. Standard methods for the examination of water and 

wastewater. (18th edition). American Public Health Association., Washington, D.C 

(1992) 

3. B. Jiménez, M.Martinez, M. Vaca. Alum recovery and wastewater sludge stabilization 

with sulfuric acid: Mixing aspects. Water Sci. and Technol. 2007. 56 (8). 133 – 41. 

4. Cheminfo Services Inc. 2008. Characterization and analysis of aluminum salts and 

releases to the environment in Canada. Final report. Vancouver (BC): Prepared for 

Environment Canada, Environmental Stewardship Branch. 

5. D. Baron, C. D. Palmer. Solubility of jarosite at 4-35 
o
C. Geochim. Et Cosmochim. 

ACTA. 1996. 60(2), 185- 95. 

6. DL. Sparks. Sorption phenomena on soils. Environ. Soil Chem.; Elsevier, 2003; pp 

133−86. 

7. EE. Roden, JW. Edmonds. Phosphate mobilization in iron rich anaerobic sediments: 

Microbial Fe(III) oxide reduction versus iron-sulfide formation. Arch. Hydrobiol. 

1997.  139(3). 347−78. 

8. E. Frossard, JP. Bauer, F. Lothe. Evidence of vivianite in FeSO4-flocculated sludges. 

Water Res. 1997. 31(10). 2449−54. 

9. F. Vaezi, F. Batebi. Recovery of Iron Coagulants From Tehran Water-Treatment-

Plant Sludge for Reusing in Textile Wastewater Treatment Iranian J. Publ. Health. 

2001. 30. 135-38. 

10. G. Chen, X. Chen, P.L. Yue. Electrocoagulation and electroflotation of restaurant 

wastewater. J Environ. Engg. 2000. 126 (9).  858 – 63. 



93 

 

11. G. Tchobanoglous, F. L. Burton, H. D. Stensel. Wastewater Engineering: Treatment 

and Reuse, 5th ed.; McGraw-Hill Higher Education; McGraw-Hill: New York, 

London, 2013. 

12. GR. Xu, W.T Zhang, G.B. Li. Absorbent obtained from CEPT sludge in wastewater 

chemically enhanced treatment. Water Res. 2005.39. 5175 – 85. 

13. GR. Xu, Z. Yan, Y Wang, N Wang. Recycle of alum from water treatment sludge in 

chemically enhanced primary treatment.  J Hazardous Mater. 2009. 161. 663–69. 

14.  H. Ge, L. Zhang, D. J. Batstone, J. Keller, Z. Yuan. Impact of Iron Salt Dosage to 

Sewers on Downstream Anaerobic Sludge Digesters: Sulfide Control and Methane 

Production. J. Environ. Eng. 2013. 139(4), 594−01.  

15. J. A. Davis, K. F. Hayes. Eds. Geochemical Processes at Mineral Surfaces; ACS 

symposium series; American Chemical Society: Washington D.C. 1987. 

16. J. Carrayrou, R. Mosé, P. Behra. New efficient algorithm for solving thermodynamic 

chemistry. AIChE J. 2002. 48(4), 894-04. 

17. J. Gerk, R. Hermann. Adsorption of orthophosphate to humic-Fe-complexes and to 

amorphous Fe-oxide. Z. Pflanzenernaehr. Bodenkd. 1992. 155(3), 233−236. 

18. J. Keeley, P. Jarvis, A. Smith, S. Judd. Reuse of recovered coagulants in water 

treatment: an investigation on the effect coagulant purity has on treatment 

performance. Sep. Purif. Technol. 2014. 131. 69-78. 

19. J. Keeley, P. Jarvis, S. J. Judd. Coagulant recovery from water treatment residuals: a 

review of applicable technologies. Crit. Rev. Environ. Sci. Technol. 2014. (44). 2675 

– 19 

20. K. Fytianos, E. Voudrias, N. Raikos. Modelling of phosphorous removal from 

aqueous and wastewater samples using ferric iron. Environ. Pollution.1998. 101(1). 

123-30. 

21. LH. Mikkelsen, K. Keiding. Physico-chemical characteristics of full scale sewage 

sludges with implications to dewatering. Water Res. 2002. 36(10). 2451–62. 



94 

 

22. M. Arienzo, EW. Christen, W. Quayle, A. Kumar. A review of the fate of potassium 

in the soil–plant system after land application of wastewaters. J of Hazard. Mater. 

2009. 164(2-3). 415-22. 
23. M. Higgins, S. Murthy. Understanding Factors Affecting Polymer Demand for 

Thickening and Dewatering, Water Environ. Research Foundation; IWA Publishing: 

Alexandria, VA. 2006. 

24. NIST (National Institute of Standards and Technology) “Standard Reference Database 

46”. National Institute of Standards and Technology. Gaithersburg, Maryland, 2001.   

25. O. Gutierrez, D. Park, KR. Sharma, Z. Yuan. Iron salts dosage for sulfide control in 

sewers induces chemical phosphorous removal during wastewater treatment. Water 

Res. 2010.  44(11). 3467−75. 

26. P. Niquette, F. Monette, A. Azzouz, R. Hausler. Impacts of substituting aluminum-

based coagulants in drinking water treatment. Water Quality Res. J of Canada. 2004. 

39(3). 303–10. 

27. P. Prakash, A.K. Sengupta. Selective coagulant recovery from water treatment plant 

residuals using Donnan membrane process, Environ. Sci. & Technol. 2003. 37 (19). 

4468–74. 

28. P. Prakash, D .Hoskins, A.K. Sengupta. Application of homogeneous and 

heterogeneous cation-exchange membranes in coagulant recovery from water 

treatment plant residuals using Donnan membrane process. J of Membrane Sci. 2004. 

237 (1). 131-44. 

29. P. Wilfert, PS. Kumar, L. Korving, G.J. Witkamp, MC. van Loosdrecht. The 

relevance of phosphorous and iron chemistry to the recovery of phosphorous from 

wastewater: a review. Environ. Sci. & Technol. 2015, 49(16), 9400-14. 

30. RM. Cornell, U. Schwertmann. The Iron Oxides: Structure, Properties, Reactions, 

Occurrences, and Uses, 2nd ed.; Wiley-VCH: Weinheim, 2003. 

31. S. Huang, J. Chen, K. Chiang, C. Wu. Effects of acidification on dewaterability and 

aluminum concentration of alum sludge. Sep. Sci. Technol. 2010. 45. 1165–69. 



95 

 

32. S. Ishikawa, N. Ueda, Y. Okumura,Y.  Lida, K. Baba. Recovery of coagulant from 

water supply plant sludge and its effect on clarification. J Mater Cycles Waste Manag. 

2007. 9. 167–72. 

33. S. Smith, I. Takacs, I, S. Murthy, G.T. Daigger, A. Szabo. Phosphate complexation 

model and its implications for chemical phosphorous removal. Water Environ. Res. 

2008. 80 (5), 428−38. 

34. SW. Poulton, MD. Krom, R. Raiswell. A revised scheme for the reactivity of iron 

(oxyhydr)oxide minerals towards dissolved sulfide. Geochim. Cosmochim. Acta. 

2004. 68(18). 3703−15. 

35. W. Charles, R. Cord-Ruwisch, G. Ho, M. Costa, P. Spencer. Solutions to a combined 

problem of excessive hydrogen sulfide in biogas and struvite scaling. Water Sci. 

Technol. 2006.  53(6). 203-11. 

36. www.alibaba.com. Last accessed on 07/25/17. 

37. XL. Huang, M. Shenker. Water-soluble and solid-state speciation of phosphorous in 

stabilized sewage sludge. J. Environ. Qual. 2004. 33(5). 1895 – 03.  

 



96 

 

Chapter 5  

5 Micropollutants in chemically enhanced primary treatment 
using recovered coagulants 

5.1 Introduction 

Micropollutants (MPs) such as pharmaceuticals, personal care products (PCP) and food 

additives are ubiquitous in wastewater effluents. In addition to their bio-accumulative 

properties, many MPs cause adverse ecological effects when discharged to the natural 

environment [Hollender et al. 2009]. Approximately, 143,000 compounds were registered 

in the European market in 2012 [UNEP, 2012], and majority of these compounds such as 

diclofenac, sulfamethoxazole, ibuprofen, etc. are detected in various effluents. Many of 

these compounds are neither removed nor bio-transformed and may form new chemical 

species when reacting with background humic substances in presence of sunlight [Das et 

al. 2017].  

Wastewater treatment plants (WWTPs) are a major point source for the MPs and possibly 

the best location to eliminate them before they enter the aquatic systems. However, 

traditional WWTPs are designed to reduce carbon, nitrogen, phosphorous loadings only 

and are generally not equipped with advanced technologies such as adsorption, ozonation 

and membrane filtration to reduce the concentration of MPs in effluent. Cost of 

implementing the advanced technologies and their low efficiency in eliminating many 

refractory MPs such as fire retardants [Tris 2-chloroethyl phosphate (TCEP), Tris 2-

chloroisopropyl phosphate (TCPP), insecticide (diazinon) etc., are main deterrence for 

widespread application in WWTPs [Luo et al., 2014; Jiang et al., 2013].  